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No. 11, Yanjun Road, Enjin Village, Xibin Town, Jinjiang City, Quanzhou City, Fujian
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Finished footwear
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Test ltem(s) and Result(s) _ ( See next page )
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Test Conclusion This report only shows data
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1, The information was submitted and identified by applicant, and SIC is not responsible for the authenticity and integrity of the information.This
test report refer only to the samples tested.
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2. The report is valid with the "special seal for inspection and testing". signature of inspector, reviewer and approver.The report is invalid with any
alteration or falsification. The copied report is valid with the"special seal for inspection and testing".
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3. Any objection to the test report shall be submitted to SIC within 15 days from the date of receiving the report. Address: No.150, Wenhua Road,
Xiangshan Community, Qingyang Street, Jinjiang City, Quanzhou City, Fujian Province. Tel :0595-82669157.
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Dynamic waterproofness
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Test ltem Unit Limit Result Single decision
(f 5835 H ) (BAr) (BEARZR) (Frgess ) (BRIUAE)
Dynamic The number of Left Number
cycles when I R / / /
waterproofness . fe Jl K
penetration
(Black)
L e, B occurred :
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(RED W 11K N 100000, FKi%K
Dynamic The number of Left Number ; 100000, no leakage ’
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(Gradient penetration
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